
University of Padova

DEPARTMENT OF INDUSTRIAL ENGINEERING

Master Thesis in Environmental Engineering

Integrating experimental analyses and a dynamic
model for enhancing the energy efficiency of a

high-loaded activated sludge plant

Author:

Nevenka Martinello
Supervisors:

Professor Luca Palmeri
Professor Jes la Cour Jansen

Co-Supervisors:

Dr. Alberto Barausse
Dr. David Gustavsson

Academic Year 2012-2013



We never know the worth of water till the well is dry
Thomas Fuller

1



2



Contents

Abstract 5

1 Introduction 7

1.1 Aim of the present study . . . . . . . . . . . . . . . . . . . . . . 7

1.1.1 Modelling aspects of the wastewater treatment processes 10

1.1.2 Sjölunda wastewater treatment plant . . . . . . . . . . . 11
[...]
(Rojas and Zhelev, 2011). Surprisingly, there are few articles in the available
literature devoted to energy efficiency optimisation of wastewater treatment
plants. Descoins et al. (2011) pointed out that so far wastewater experts
have focused mainly on wastewater quality issues and models have been de-
veloped in that direction. Energy aspects do not usually play a relevant role in
treatment plant design, where the major consideration is reserved to effluent
requirement satisfaction.

The case study was a high-loaded activated sludge system incorporated
in Sjölunda Wastewater Treatment Plant located in the oil port of Malmö,
south Sweden. Designed for a Population Equivalent of 550,000 inhabitants
it represents one of the biggest WWTPs in Sweden. It is a high-loaded
plant for carbon removal only, characterised by i) F/M ratio between 0.5
and 1 kgBOD(kgTSSm3)−1; ii) sludge age lower than 2 days; iii) no nitrifi-
cation occurring; iv) low denitrification occurring (around 30 kgNO3-N d−1

removed); v) carbon-based pollutants removal efficiency around 85%. It is

7



hydraulically followed by Nitrifying Trickling Filters (NTFs) for nitrification
and Moving Bed Biofilm Reactors (MBBR), with external carbon addition,
for post-denitrification. The activated sludge process is coupled with anaer-
obic digestion of primary and biological wastage sludge, resulting in biogas
production.

In order to enhance the energy efficiency of this activated sludge plant,
two optimisation strategies were selected for investigation for their presumed
promising potential on energy and economic savings:

1. Optimization of biogas production through anaerobic digestion of the
biological sludge

2. Optimization of pre-denitrification

The former aims to improve biogas production by increasing the biodegra-
dable organic substrate load sent to the anaerobic digestion; sludge age was
the key factor manipulated and the effect it has on biological processes, on
sludge content, and on effluent quality was investigated. Energy balance was
selected as comparison tool for detecting the best operating conditions.

The latter aims to improve pre-denitrification capacity with consequent
reduction of the amount of external carbon added in post-denitrification and
of the aeration energy supplied in the aerobic compartment (due to partly
degradation of biodegradable COD in pre-denitrification). The idea explored
for enhancing pre-denitrification, was to recycle part of the nitrate-rich NTF
effluent to the head of the biological tank, thus providing available nitrate to
facultative heterotrophic bacteria. Effluent quality acted as the key aspect for
detecting the maximum amount of recyclable water, limited by the capacity of
either pre-denitrification or secondary settler. The energy balance in economic
terms was employed for comparing three different scenarios, mainly differing
for the way the nitrate-rich flow was recycled. The possibility of extend the
settling capacity by increasing the secondary settler volume was evaluated,
and in this new condition the three scenarios were assessed again. Conclusions
were drawn to select the most promising scenario for full-scale plant testing.

In order to explore these new control strategies and evaluate plant perfor-
mances under different conditions without affecting the full-scale plant, the
use of a steady-state and dynamic modelling tool was chosen. According to
Descoins et al. (2011), mathematical models bring a deep understanding of
the interactions between physical and biological mechanisms, allowing more
reliable predictions to be made. An important step was the model output
interpretation; trends given by the model, rather than exact values of pollu-
tants concentration, are the key factors from which strategy conclusions are
drawn.

The simulation environment selected for this thesis is the Benchmark
Simulation Model 1 (BSM1), developed between 1998 and 2004 by Work-
ing Groups of COST Action 682 and 624 (Alex et al., 1999). It couples
two theoretical mathematical models for achieving a thorough description of
the whole activated sludge system: one for the activated sludge process—the
Activated Sludge Model 1 (ASM1) advocated by International Water As-

8



sociation (Henze et al., 1986)—and the other for the secondary settle—the
one-dimensional Takács model (1991).

In order to improve model results reliability, the model needs to be char-
acterized and adjusted to the study case. Design data, process operating con-
ditions, major kinetic and settling parameters, influent and recycling flows,
aeration system, daily averaged and dynamic trajectories of influent end ef-
fluent wastewater quality were investigated deeply.

A monitoring campaign was designed and carried out for 24 hours, sam-
pling influent and effluent wastewater every hour and analyzing each sam-
ple for COD, BOD, TSS, VSS, Nitrate, Nitrite, Ammonia, Total Nitrogen,
and Alkalinity. Trajectories of influent and effluent water quality, for each
compound, were obtained allowing a better understanding of process perfor-
mances and the creation of a dynamic input file for the model calibration.

A respirometry test was performed twice on mixed liquor samples to gain
information about the quality of biomass in the biological reactor; a sub-
model, simulating the two tests conditions and performance, was created in
Matlab allowing the main kinetic parameters characterizing the growth of
heterotrophic bacteria to be detected.

A Zone Settling Column Test was performed on the activated sludge to
investigate its settling capability and determine a specific settling velocity
parameter. In addition to all these experimental data, historical data from
routine laboratory analyses and on-line sensors were collected together to
obtain a thorough process understanding and to calibrate and validate the
dynamic model.

The final aim of this study was to investigate how the energy efficiency
of the plant may be improved and to what degree, offering to the engineers
managing the Plant promising optimization solutions that may be tested in
the full-scale plant. Besides pointing out further potential research objectives
and highlighting the additional experimental work necessary, the thesis leaves
open the possibility of extending the research.

9



1.1.1 Modelling aspects of the wastewater treatment processes

Simplifying reality and identifying the essential internal cause-effect relation-
ships within a phenomena is what we do when we develop a model. Computers
now enable mathematical models to be solved numerically. When we want to
investigate a process, test a new hypothesis, experiment extreme conditions,
predict static or dynamic behaviour or convey the knowledge to other people,
we may need a model. In many cases it can replace practical experiments,
when these appear too expensive, dangerous, or time-consuming (Finnson,
1994).

Models have extensive application in wastewater treatment as well (Pe-
tersen, 2000; Henze et al., 2008): i) design of the plant, balancing treatment
performance and costs and assisting in identifying the major parameters that
influence the system response and thereby guiding in the establishment of
design criteria; ii) process control, investigating new control strategies with-
out affecting the full-scale plant and assisting in identifying possible causes
for system malfunction or failure; iii) research, formulating and testing new
hypotheses, allowing potentially feasible solutions to be explored and also
guiding in the selection of the most promising ones for experimental testing;
iv) forecasts, predicting plant performance when the influent wastewater or
other conditions change; v) education, exploring the plant behaviour improv-
ing the learning process.

An example of wastewater treatment modelling is the application of a
model to an activated sludge process. Any activated sludge treatment de-
mands to achieve good treatment performance, at minimum costs, while
minimising energy consumption and sludge production. A treatment pro-
cess control strategy is clearly required. How do you choose the best control
strategy? The answer is the need of a standardised procedure capable of eval-
uating and comparing different types of strategies. The IAWQ Task Group
on Benchmarking of Control Strategies for WWTPs is developing benchmark
tools for simulation-based evaluation of control strategies for activated sludge
plants, work that was started in 1998 by Working Groups of COST Action
682 and 624 (Alex et al., 1999 and 2008).
They finally came up with the standardised Benchmark simulation protocol
implemented in this thesis.

10



1.1.2 Sjölunda wastewater treatment plant

The Sjölunda wastewater treatment plant is located in the oil port of Malmö,
South Sweden. It was designed for a Population Equivalent of 550,000 and
for an organic load of 70 g BOD7(PE·d)−1, thus representing one of the
biggest WWTP plant in Sweden. At the moment, it treats an average flow of
4600 m3h−1. It has been in operation since 1963 and since than it has been
upgraded several times. In 1998, a novel process concept was introduced
to respond to the new more stringent outlet standards: 10 mg BOD7 l−1,
0.3 mg total P l−1, and 8 mg total N l−1 (according to VA-verket Malmö,
2001). This new concept aimed to achieve nitrogen and phosphorous removal.
Some existing structure were modified and adapted for accomplishing new
functions (the existing trickling filters originally designed for carbon removal
were modified to achieve nitrification) and two new treatment units were built
(I: moving bed biofilm reactors for the denitrification and II: a sequencing
batch reactor for nitritation of supernatant from the sludge dewatering plant,
prior to sending it back to the plant inlet) (Hanner et al., 2003). In addition
in 2008, a wet weather overflow plant was completed in order to reduce the
number of untreated overflows.

The present Waste Water Treatment Plant (WWTP) structure can be
summarised as follows:

Water Treatment Line
Primary treatment

• Flow equalisation

• Inlet pumping station

• 4 Coarse screens (3 cm)

• 4 Grit chambers (volume 1140 m3) and grit treatment

• 4 Pre-precipitations (volume 1489 m3)

• 8 Primary clarifiers (Area 5600 m2, volume 7900 m3)

Biological treatment

• Flow measurement (Parshall-flumes)

• Activated sludge plant (12 Pre-denitrification basins and 12 Oxidation
basins for carbon removal)

• 12 Secondary clarifiers (Area 3270 m2, volume 11670 m3)

• 4 Nitrifying trickling filters, NTF (Area 2400 m2, volume 8640 m3)

• 6 Post-Denitrification basins with moving bed biofilm reactors, MBBR
(volume 6230 m3, present filling degree 50

Post-treatment

11



• 16 Flotation basins (Area 2000 m2)

Other structure

• Outlet pumping station

• Outlet sewers

• Wet weather overflow plant ( 3 screens with 6 mm mesh, 2 basins (vol-
ume 12000 m3)

Sludge treatment Line

• 3 Primary sludge thickeners (area 390 m2, volume 1275 m3)

• 2 Surplus sludge filter belt thickeners (2*200 m3/h)

• 6 Anaerobic digesters (volume 16000 m3)

• Reception station for organic material (2 tanks)

• Gas holders

• Gas motors / gas boiler

• Vehicle fuel upgrade

• Buffer tank for digested sludge

• Digested sludge liquor treatment

• Digested sludge storage prior of utilisation

The following lines describe the main important units of the plant and in
Section 1.1.3 a more detailed focus on the activated sludge unit under inves-
tigation is offered.

Water Line
Inlet pumping station.

The way the influent wastewater is pumped into the WWTP varies ac-
cording to the conditions of the weather. During dry weather, three pumps
located in an inlet pumping station transport the wastewater into the plant.
During wet weather, the wastewater is pumped directly into the plant by the
pumping stations present in the sewer network. When the incoming flow rate
exceeds the plant treatment capacity, the wastewater is pumped by overflow
pumps into an adjacent overflow plant, which aims to avoid overflow of un-
treated wastewater.

Grit removal and treatment.
The grit removal is performed in an aerated chamber and the grit collected

is further treated, by washing out organic material, prior to be used for soil
construction.

12



Pre-precipitation.

For the purpose of improving primary clarification and removing phospho-
rous from the water stream, ferric-based chemicals are added in a pre-aeration
basin.

Activated sludge

(See Section 1.1.3 for a more detailed description). This biological treat-
ment consists of an anoxic pre-denitrification basin followed by an aeration
basin.
The pre-denitrification does not aim to treat nitrate and nitrite recirculated
from the subsequent aeration basin (in fact there is no internal mixed liquor
re-cycling from the aerated unit), but its goal now is to denitrify nitrite and
nitrate (mainly nitrite) found in the effluent of the SBR plant (where nitrita-
tion of supernatant from the sludge dewatering plant occurs). Re-circulation
of sludge from the secondary clarifier is provided.
The aerobic basin has the purpose of removing organic load only.
The activated sludge plant, being center of interest of this work, was further
discussed in Section 1.1.3.

Secondary sedimentation.

Most of the sludge is recirculated back to the pre-denitrification basin,
while the surplus sludge is transferred to the sludge treatment line.

Nitrifying trickling filters (NTF).

In this unit nitrification of ammonium takes place. It is composed of four
aerated reactors, operated in parallel, packed with a folded plastic material
characterised by a large surface area. The total volume is 8,640 m3 and the
total effective area is of approximately 1,200,000 m2 (Hanner et al., 2003).
The wastewater is distributed over the filters by rotating spreaders. Recycling
the water once/twice more over the trickling filters improves the ammonium
oxidation. The NTFs operation condition is characterised by a nitrification
rate of 1.75 g NH4(m2· d)−1 necessary to treat the entire ammonium influent
in the plant, an average hydraulic load around 2.35 m3(m2· h)−1, and a
flushing intensity varying between 11 and 22 mm/pass during average load.
Its effluent is characterised in Section 2.7.2, since it will be used for the
implementation of the model in the second optimisation solution proposed.

Post-denitrification with moving bed biofilm reactor, MBBR.

In this unit denitrification of nitrate, produced in the trickling filters, oc-
curs. It is operated in 6 parallel lines maintained in anoxic condition and
each is filled with plastic element kept completely mixed by mechanical mix-
ers. The media utilised is from Kaldnes Miljoteknologi (Hanner et al., 2003)
with a filling degree of 50%. The design denitrification rate is of 1.2 g NO3-
N(m2· d)−1. An easily degradable carbon source, methanol, is added at the
inlet section of the basins as a carbon and energy source for the heterotrophic
bacteria. It is stored in large storage tanks and its dosage is controlled by
on-line nitrate and flow meters.

Flotation plant.

13



The intent of this unit is the removal of particulate material, mostly
formed in the nitrogen removal stages. Tiny air bubbles (dispersion water)
adhere to the flocs, lifting them to the surface and forming a sludge layer.
This is scraped away with scrapers and pumped to the sludge treatment plant.
Sometimes, when the removal of particulate material and phosphorus has to
be enhanced, a coagulant is added to improve flotation.

Outlet pumping station.

The effluent wastewater is normally transported to Öresund, the strait
between the Swedish and the Danish coast, by gravity through two large
concrete pipes.

Wet weather overflow plant.

During wet weather condition, wastewater exceeding the WWTP capacity
is pumped into an overflow pant, built in 2008. It consists of a screening sepa-
ration and a basin (volume 12,000 m3) divided into two parts. At the inlet of
the second unit, ferric chloride and polymer are added in order to precipitate
phosphorus and coagulate particular material. To improve sedimentation, the
basin is filled with lamellas, which increase the effective clarifier area.
In case of short precipitation event, the hydraulic load on the plant decreases
before the basin is filled, and in this case, the overflow plant acts as a tem-
porary storage and the wastewater is pumped back to the inlet pumping
station. In case of long precipitation event, when the hydraulic flow is persis-
tently high and the basin is filled, the treated wastewater flows to the outlet
sewer by gravity. When the influent flow to the overflow plant has stopped,
the wastewater is pumped back to the inlet pumping station and the overflow
tank is emptied. The remaining sludge on the bottom of the tank is washed
down and pumped back into the inlet pumping station for being separated in
the primary clarifiers.

Sludge line.

Primary sludge thickening.

These gravitation thickeners have the intent of dewatering and reducing
the volume of the sludge derived from only the primary clarifiers, before
sending it to the anaerobic digestions. The water phase is pumped back into
the inlet section of the plant. Before the sludge reaches the thickeners it is
passed through screens. The screenings are washed and pressed in preparation
for combustion at the nearby combustion plant.

Surplus sludge thickening. These mechanical thickeners aim to dewater two
fluxes: the surplus sludge separated from the return sludge of the secondary
clarifiers and the flotation sludge. Polymer is added to improve the process.
The water phase is pumped back into the inlet section of the plant.

Anaerobic Digesters.

This unit is made of three parallel lines, each includes two digesters that
are charged consecutively. They are operated in mesophilic condition keep-
ing the temperature around 35-37 degrees Celsius. Co-digestion of primary
and secondary sludge, with sludge coming from grease removal tanks from

14



restaurants, occurs. The digested sludge is temporarily stored in a large stor-
age tank, before sludge dewatering. The biogas produced is collected in gas
holders prior to being conducted to two cogenerators, which produce both
heat and electricity used for operating the WWTP. The remaining heat is
delivered to the central heating network. If needed, a gas boiler may convert
biogas into heat. If the gas treatment units is out of order, the biogas is
burned in a gas torch. Besides electricity and heat, the biogas can also be
refined into vehicle fuel after removal of carbon dioxide, particles and other
unwanted substances.

Digested sludge dewatering.

Centrifuges aim to dewater digested sludge with addition of polymer to
improve the separation process. The dewatered sludge, reduced in volume
and increased in solid and nutrient concentration, is transported by truck to
a storage facility. It is controlled by inspection bodies so that the certified
product can be applied optimally in agriculture. A soil product can also be
produced by adding sand and other construction material to the sludge. The
sludge liquor is pumped into a sequencing batch reactor for further treatment.

Sludge liquor treatment, SBR.

This unit aims to reduce the ammonium concentration of the digested
sludge liquor from the dewatering plant, prior to send it back to the water
treatment Line. This step is necessary for not overloading the nitrifying trick-
ling filters, which nitrifyes the ammonium coming with the influent wastew-
ater. It consists of a sequencing batch reactor, SBR, where nitritation of
ammonium to nitrite occurs. The nitrite produced will be further denitrified
in the pre-denitrification section of the activated sludge basins. The reactor
is operated in 4 cycles per day. In some sequences, air is blown in and sodium
hydroxide is added, in order to maintain the alkalinity value in the reactor.
It is designed to treat 700 kg NH4-N d−1 (Hanner et al., 2003).